Panasonic

Test Report

nanoe™ device inhibits activity of adhered

stachybotrys by 99.9% in 8 hours

Test outline

(1)Testing organisation: Kitasato Research Center for Environmental Science

(2)Test subject: Adhered stachybotrys

(3)Test volume: 45L enclosed box (350x350x400mm)

(4)Test result: Inhibited 99.9% in 8 hours

(5)Report No.: 22_0465_2
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Appliances Company Panasonic Corporation

Test result

100

£ o~ oo
o o o

Survival rate (%)

N
o

Stachybotrys

@-nanoe

99.92

inhibited

Natural 8 hours
reduction later

076



224189,/22_0465_2

R V=y s BI ket B

AR AT E

HELICEAMEIE (REFHR Y R)
(%9 A M RE B B ER

(45 L EER=0)

Jb4% 22 0465_2 &
¥R 236 H 1 H

34 |
: 5|
)| R EREE I TR 1515
PRI A | LRBEREY g
BEE R FBE B

REBAFZARTIHRAR. BHIEBICEIH L 24— ORBIALETT,
F- AGERRBORBHBRIUBRKIIHTSLOTHY.
AOMOUM) 2FEORKRERATIIDTIEHYFEA,




